

FEVER/PAIN RELIEF MEDICINES FOR INFANTS/CHILDREN

TYLENOL(Acetaminophen) Dosing Chart – Can be given every 4 hours

Weight (pounds/lb)	Weight (kg)	Dosage (mg)	Children's Elixir 160mg/5ml	Chewable Tabs 80 mg	Junior Strength 160 mg	Adult Strength 325 mg
7-11lb	3-5 kg	40 mg	1/4 teaspoon = 1.25 ml			
12-17lb	6-7 kg	80 mg	1/2 teaspoon = 2.5 ml			
18-23lb	8-10 kg	120 mg	3/4 teaspoon = 3.75 ml			
24-35lb	11-15 kg	160 mg	1 teaspoon = 5 ml	2 tablets	1 tablet	
36-47lb	16-21 kg	240 mg	1 ½ teaspoon = 7.5ml	3 tablets	1 1/2 tablets	
48-70lb	22-31 kg	320 mg	2 teaspoons = 10 ml	4 tablets	2 tablets	1 tablet
71-95lb	32-43 kg	480 mg	3 teaspoons = 15 ml	6 tablets	3 tablets	1 ½ tablets
96lb and up	44 kg and up	650 mg	4 teaspoons = 20 ml	8 tablets	4 tablets	2 tablets

ADVIL/MOTRIN (IBUPROFEN) Dosing Chart - Can be given every 6 hours

• **NOT TO BE GIVEN TO INFANTS UNDER 6 MONTHS OLD!**

Weight (pounds/lb)	Weight (kg)	Dosage (mg)	Infant Drops 50mg/1.25ml	Children's Liquid 100mg/5ml	Chewable Tablets 50 mg	Junior Strength 100 mg	Adult Strength 200 mg
12-16lb	5-7 kg	50 mg	1.25 ml	1/2 teaspoon = 2.5 ml			
17-21lb	8-9 kg	75 mg	1.875 ml	3/4 teaspoon = 3.75 ml			
22-32lb	10-14 kg	100 mg	2.50 ml	1 teaspoon = 5 ml	2 tablets	1 tablet	
33-43lb	15-19 kg	150 mg	3.75 ml	1 ½ teaspoons = 7.5 ml	3 tablets	1 ½ tablets	
44-54lb	20-24 kg	200 mg	5 ml	2 teaspoons = 10 ml	4 tablets	2 tablets	1 tablet
55-65lb	25-29 kg	250 mg		2 ½ teaspoons = 12.5 ml	5 tablets	2 ½ tablets	1 tablet
66-76lb	30-34 kg	300 mg		3 teaspoons = 15 ml	6 tablets	3 tablets	1 ½ tablets
77-87lb	35-39 kg	350 mg		3 ½ teaspoons = 17.5 ml	7 tablets	3 ½ tablets	1 ½ tablets
88 lb and up	40 kg and up	400 mg		4 teaspoons = 20 ml	8 tablets	4 tablets	2 tablets

CHILDREN UNDER 18 SHOULD NOT TAKE ASPIRIN OR ASPIRIN CONTAINING MEDICINES DUE TO THE RISK OF REYE'S SYNDROME, A DISORDER THAT CAUSES BRAIN AND LIVER DAMAGE.